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TEST REPORT
ART. JUNGLA COL. 12452Item Name:

Material type: Orthogonal fabric

Intended use: Upholstery

Manager Director

 Patrizia Rosati

Technical Manager

Dott.ssa Guidotti Valentina

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers exclusively to the submitted samples and not to the batch that they want to 

represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample 

description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, the results apply to the sample as received. For any further 

information, please read the General Sales Condition on the Lanartex website. 
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TEST LIST

TEST METHOD ACCREDIA

Colour fastness - Artificial light

Solidità delle Tinte - Luce artificiale

Colour fastness - Crocking dry and wet

Solidità delle Tinte - Sfregamento secco e umido

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers exclusively to the submitted samples and not to the batch that they want to 

represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample 

description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, the results apply to the sample as received. For any further 

information, please read the General Sales Condition on the Lanartex website. 
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UNI EN ISO 105 B02:2014

UNI EN ISO 105 X12:2016
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RESULTS

M.U. RESULT

UNI EN ISO 105 B02:2014

Colour fastness - Artificial light

Solidità delle Tinte - Luce artificiale

Method of testing 3

Metodo di prova

Colour change 5-6

Cambio di tono

Apparatus: Xenotester; Test conditions: Normal; Evaluated for comparison with Grey Scale for colour 

change (ISO 105 A02) and Blue Scale according with 105 ISO B02 with values from 1 to 8. 

Apparecchiatura di prova: Xenotester; Condizioni di prova: Normali; Valutazioni effettuate per 

confronto con Scala dei Grigi per il cambiamento di tono (ISO 105 A02) e Scala dei Blu conforme 

a ISO 105 B02 con valori da 1 a 8. 

NOTES

M.U. RESULT

UNI EN ISO 105 X12:2016

Colour fastness - Crocking dry and wet

Solidità delle Tinte - Sfregamento secco e umido

Warp - Dry 4-5

Ordito - Secco

Warp - Wet 4

Ordito - Umido

Weft - Dry 4-5

Trama - Secco

Weft - Wet 4

Trama - Umido

Evaluation executed with  grey scale for colour staining according with ISO 105 A03; Percentage of 

absorption of the testimony: 65% Strength burden of rubbing: 9N.

Valutazioni eseguite con scala dei grigi per lo stingimento conformi alla norma ISO 105 A03; 

Percentuale di imbibizione del testimonio: 65%; Forza gravante di sfregamento: 9N.

NOTES

END OF REPORT

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers exclusively to the submitted samples and not to the batch that they want to 

represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample 

description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, the results apply to the sample as received. For any further 

information, please read the General Sales Condition on the Lanartex website. 
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